
















   Organisation Chart - Orica Groundwater Treatment Plant 
 

Operations Manager - Botany Legacy 

Colin Wiley

Capital Works Operations 

Technical 

Manager

Michael Selleck

Business Manager - Legacy Sites

Bill Crowe

Mechanical 

Mechanical Engineer 

Mechanical Planner  

Coordinator

Robert Rubesa

Mechanical Reliability 

Technicians

Responsible 

Mechanical Engineer

Geoff Fairey 

Control Modelling 

Specialist

John Lear

Water Sales

Consultants

Graeme Richardson

Ross Fraser

Capital Projects 

Manager

Fred Barendregt 

Laboratory / QA 

Laboratory 

Manager

Sylvia Huo

Electrical, 

Instrumentation and 

Process Control 

E&I Planner and 

Coordinator

John Lawlor
[...]
Worldwide Headquarters
Melbourne, Australia



Process Flow Description and Diagram 

 

Process description 

The Groundwater Treatment Plant can be broadly divided into three sections known as: 

1. Groundwater Handling System 

2. Off-gas Oxidiser Package (OGOP) 

3. Stripped Water Treatment Plant (SWTP) 

A description of each section is given below.  Unit operations written below in italics are shown in 

the process flow diagram. 

 

1.  Groundwater Handling System 

Groundwater extraction 

Groundwater is pumped out of the Botany aquifer from 113 extraction wells located in areas 

designated as the Primary Containment Area (PCA), the Secondary Containment area (SCA) and the 

Botany Industrial Park (BIP).  Water is transferred from the containment areas via pipelines and 

enters the Feed Tank, the headspace of which is padded with Nitrogen (N2).  

   

Feed Tank, Air Stripping and Chlorine Dioxide (ClO2) 

The Groundwater is contaminated with volatile organic compounds (VOC) and the VOC are 

effectively removed by the Air Stripping units.  The Air Stripping operation involves the use of large 

Blowers to draw air up through a falling column of groundwater.  Eleven trays within two air stripper 

cabinets connected in series provide the stages sufficient to remove VOCs in groundwater from 

several hundred parts per million (ppm) down to single digit parts per billion (ppb).  The GTP has 

twenty pairs of Air Stripper cabinets.   

The pH of feedwater affects the rate of inorganic and biological fouling within the Air Strippers 

as well as the performance of the SWTP.  The pH of the Feed Tank is controlled by dosing 

hydrochloric acid (HCl) into a feedwater side stream that recirculates around the Feed Tank.  

Typically HCl is dosed to achieve pH 4.2 – 4.9.  In the event the downstream Acid Absorber recovers 

more HCl than the feedwater demand, the excess HCl is added to the Feed Tank and is neutralised 

by addition of Caustic Soda (NaOH). 

The groundwater contains volatile fatty acids (VFA) and ammonia, and the Air Stripping action 

promotes biofouling.  From the earliest days of commissioning until recently, the non-pathogenic 

fungus Trichoderma asperellum has fouled the Air Strippers, requiring regular offline periods for 

cleaning.  Raising the feedwater to pH 4.9 slowed the growth of the gelatinous fungus, but it was not 



until Chlorine Dioxide dosing was implemented that biofouling was brought under control.  Chlorine 

Dioxide is produced on site by reacting sodium chlorite with HCl recovered from the process. 

 

2.  Off-gas Oxidiser Package (OGOP) 

Thermal Oxidation and Waste heat recovery 

The off-gas stream containing the VOCs exits the Air Strippers and is blown through a series of 

Heat Exchangers before entering the Thermal Oxidiser in two air streams known as the primary and 

secondary air streams.  Steam is directly injected into the primary air before it enters the burner 

nozzle where it mixes with Natural Gas to fuel the flame.  The secondary air stream flows as an 

annulus around the combustion chamber before then mixing with the hot combustion gases in the 

main chamber of the Thermal Oxidiser.  The off-gas is subjected to 900
o
C for approximately 3 

seconds, and the chlorinated VOCs are oxidised to carbon dioxide, water and HCl vapour.  The 

injection of steam into the primary air serves to limit the amount of nitrous oxides (NOx) formed. 

A Waste Heat Boiler recovers heat from the combustion gases to produce steam.  Steam is used 

at the GTP in the Off-gas Pre-heater, in the primary air stream to suppress NOx formation, and to 

suppress plume formation as the saturated gases are discharged into the atmosphere.   Excess 

steam leaves the GTP via Steam Export to the site grid or by safe venting to atmosphere.    

The combustion gases leave the Waste Heat Boiler and flow to the Off-gas / Effluent Heat 

Exchanger.  In this unit operation the hot combustion gases indirectly heat the incoming off-gas 

before it enters the oxidiser.  This second heat recovery step cools the combustion gases to 400
o
C 

before they enter the Quencher.  The combustion gases enter the top of the Quencher and flow 

down through a spray zone of recirculating 5% HCl, which rapidly cools the gases to 80
o
C. 

 

Acid recovery, Caustic scrubbing and Plume Suppression 

The Acid Absorber is a column containing plastic tellerette packing that provides high surface 

area for HCl vapour to be absorbed into a recirculating stream of dilute hydrochloric acid.  Treated 

Water produced by the process is added to the recirculating stream to replace evaporative losses 

and a small flow of HCl liquor that overflows from the Absorber sump into the Quencher sump.  A 

small flow of Quencher recirculating liquor is transferred to the HCl acid tank for subsequent use in 

the formation of Chlorine Dioxide and to acidify Feedwater. 

The Caustic Scrubber is a column containing plastic tellerette packing that provides high surface 

area for residual HCl vapour to be absorbed and neutralised by a recirculating alkaline stream.  

Treated Water produced by the process is added to the recirculating stream to replace evaporative 

losses and a small flow of scrubber liquor that is bled off and fed to the Actiflo® units.  Caustic Soda 

is dosed into the recirculating stream to maintain the alkaline pH needed to neutralise HCl vapour 

and to convert absorbed carbon dioxide into bicarbonate/carbonate species. 



The Plume Suppression system involves heating ambient air to 100
o
C and mixing it with the 

saturated scrubber gas at the point of release into the environment.  The hot air and mixing system 

serve to lower the dew point and disperse the gas. 

 

3.  Stripped Water Treatment Plant (SWTP) 

Iron removal by Actiflo®, wastewater recovery and filtration  

Stripped Water that exits the Air Strippers is pumped into Actiflo® units.  The units can be 

operated in parallel or one unit can receive the full flow for 7.5 ML/day of Groundwater extraction.  

Caustic Soda and bicarbonate solution from the scrubber overflow are added to the first chamber to 

achieve pH 8.0, the pH at which iron is least stable and coagulates.  In the second chamber anionic 

polyelectrolyte (Polymer) and microsand are added.  The Polymer forms a bridge between the heavy 

microsand and coagulated iron and aluminium.  In the third chamber, gentle mixing and residence 

time facilitates growth and maturation of flocs.  The last chamber is the settling chamber.  Here the 

water flows upward through a lamella pack and the heavy flocculated solids descend towards a 

hopper, leaving clarified liquor to flow over into the 1
st
 Stage Relift Tank.  The settled solids are 

continuously pumped through hydrocyclones and the heavy microsand re-enters the Actiflo®, whilst 

the lighter iron flocs are carried over to the Wastewater Buffer Tank.   

The Wastewater Buffer Tank receives filter backwash water and iron flocs from the Actiflo®.   

Polymer is added to the wastewater as it is pumped into the Sludge Thickener.   Thickener underflow 

containing the iron sludge is periodically pumped away to Sewer.   Some of the clarified thickener 

overflow is recovered by flowing back into the 1
st

 Stage Relift Tank and the remaining fraction flows 

to the Effluent Pit for subsequent disposal via the BIP site effluent system. 

The water in 1
st

 Stage Relift Tank is pumped through Multimedia Filters Train 1, which contains 

riversand and anthracite (filter coal) layers.  The filtration serves to remove small residual iron flocs. 

 

Nutrient removal by Biological Aerated Filters (BAFs)  

Stripped water itself contains insufficient phosphorus for effective biological treatment and so 

phosphoric acid is dosed into outlet water from the Multimedia Filters Train 1.  The water enters the 

BAFs at the base and flows up through an aerated bed of zeolite media.  The zeolite provides a high 

surface area for microbes to proliferate and consume carbon, nitrogen and phosphorus nutrients.  

The primary role of the BAFs is to remove the readily biodegradable total organic carbon, which is 

principally in the form of acetic and butyric acids. 

Sodium Hypochlorite (NaOCl) is added to the BAF outlet water to kill microbes that otherwise 

would colonise the Granular Activated Carbon (GAC) filters downstream.  Under anoxic conditions 

such microbes have been observed to reduce sulphate to undesirable hydrogen sulphide. 

 

 



Chlorinated phenol removal by GACs 

The chlorinated BAF product water is pumped from the 2
nd

 Stage Relift Tank and into the GAC 

filters.  Under anoxic conditions microbes resident on the carbon degrade the non-volatile 

chlorinated phenols.  The feedwater to the GACs is dosed with Calcium Nitrate Ca(NO3)2.  The 

resident microbes reduce nitrate in preference to sulphate, with nitrogen gas as the by-product.    

Chloramination, filtration and reverse osmosis (RO) 

Monochloramine (NH2Cl) - generated by reacting ammonia with Sodium Hypochlorite in a 

Treated Water carrier stream - is dosed into GAC outlet water to provide a bacteriostatic 

environment in the downstream unit operations and in Treated Water produced.  The Multimedia 

Filters Train 2 provides contact time for the monochloramine as well as some coarse filtration prior 

to the RO Cartridge Filters and ROs.  

The Primary RO consists of two stages and the unit recovers 65 – 70% of the RO feedwater as 

permeate.  Anti-scalant is dosed into the feedwater to mitigate inorganic scaling in the ROs.  The 

plant has provision for dosing of hydrochloric acid into the RO feedwater, which can also benefit 

against scaling. 

Concentrate from the Primary RO flows to the RO Concentrate Tank, which then feeds the high 

pressure pumps for the Secondary ROs.  The Secondary ROs consist of two stages and the unit 

recovers 65 – 70% of the feedwater as permeate.  The RO reject from the Secondary ROs joins the 

thickener underflow and is directed to Sewer. 

The combined permeate produced by the ROs is acidic and a small amount of Caustic Soda is 

added to achieve Treated Water pH within pH 6 – 9.  Depending on the relative requirements of site 

users Alkalinity agents can be added to the Treated Water. Depending on the sensitivity of site users 

to chloramination; sodium bisulphite to the Treated Water to reduce the Total Residual chlorine in 

the water.  

Treated Water has multiple uses within the GTP including tank level control, boiler feedwater, 

absorber and scrubber make up water, cooling boiler blowdown, filter backwashing and cleaning of 

RO filters.  Under normal operation the vast majority of Treated Water produced is sold to site users.  

In the event a site user is offline and/or there is Treated Water excess, the excess is discharged to 

Bunnerong Canal, which flows into Botany Bay. Before Treated Water is discharged, it is first dosed 

with sodium bisulphite in stoichiometric excess. This reduces the chloramines and thus reduces the 

potential for adverse effects on the environment. 



 

 



Q2(d)i_Water Business Risk Analysis.doc Page 1 of 8 

WATER BUSINESS RISK ANALYSIS 
Prepared for Water Industry Competition Licence Application  

June 2009 

 
Introduction 
 
The Orica Water Business is unusual in that it is a benefit of statutory requirements 
to treat contaminated groundwater. As a consequence the principal risk is 
compliance with statutory obligations and not a financial business risk. 
 
Financial risk is further mitigated because the capital infrastructure is currently in 
place. 
 
It is also noted that the POEO Act Licence for Orica’s Botany Site (Environment 
Protection Licence 2148), where the Water business operations are based (Condition 
E 5.1.2) requires Orica to “… to maximize the reuse of treated water from the 
groundwater treatment plant …” 
 
A further factor is that this is an established Water Recycling Business serving 
industrial customers. It is not intended that this business will supply any domestic 
users. 
 
 As such the business risk analysis is qualitative and not quantitative. 
 

Background 
 
The Botany Groundwater Treatment Plant (GTP) was constructed and commissioned 
in 2005. Since then stable operation of the GTP and compliance with statutory, 
quality and supply, and commercial requirements has been demonstrated.  
 
Because of this history it is not proposed to present a detailed risk assessment. A 
number of hazard studies and other risk management processes have been utilised 
during the construction, commissioning and operational phase of the GTP. 
 
Statutory Compliance: 
 
The plant has been subject to three independent compliance audits conducted by 
KMH Environmental Consulting to confirm compliance with the following: 
 
1. COMPLIANCE WITH EPL1 LIMIT CONDITIONS 
2. COMPLIANCE WITH EPL OPERATING CONDITIONS  
3. COMPLIANCE WITH EPL MONITOIRNG AND RECORDING CONDITIONS  
4. COMPLIANCE WITH EPL GENERAL CONDITIONS 
5. COMPLIANCE WITH EPL VALIDATION AUDIT CONDITIONS  
6. COMPLIANCE WITH EPL ENVIROMENTAL REVIEW CONDITIONS 
7. COMPLIANCE WITH EPL ENGINEERING AUDIT CONDITIONS  
8. COMPLIANCE WITH EPL FINANCIAL ASSURANCE CONDITIONS 
9. COMPLIANCE WITH EPL THERMAL OXIDISER AND HEAT EXCHANGER 

CONDITIONS  
10. GROUNDWATER TREATMENT PLANT COMMISSIONING CONDITIONS 
11. COMPLIANCE WITH CONDITIONS UNDER PART V OF THE WATER ACT 
12. COMPLIANCE WITH CONDITIONS ISSUED BY THE DEPARTMENT OF 

PLANNING 
13. COMPLIANCE WITH CONDITIONS ISSUED BY SYDNEY WATER  



Q2(d)i_Water Business Risk Analysis.doc Page 2 of 8 

14. COMPLIANCE WITH CONDITIONS ISSUED BY SYDNEY PORTS 
CORPORATION  

 
1 Environmental Protection Licence 
 
 
 
Safety, Health and Environmental Management: 
 
It is noted that the GTP is located on an existing industrial site, Botany Industrial Park 
that has well established security and Emergency Response Plans. 
 
The Orica Safety, Health and Environment Management System (SHEMS), which 
has been developed over many decades of operation world wide is used to manage  
safety systems in the operation of the GTP. Compliance with the SHEMS is subject 
to internal Orica audits. 
 
The key elements of the system are appropriate engineering design and equipment, 
well trained and competent people and management systems, which are appropriate 
and fit for effective and safe operations. This is illustrated in the figure below: 
 

 
 
Supporting this approach are the Orica procedures listed in Table 1. 
 
 
Community  
 
A Community Liaison Committee has been established to provide a mechanism for 
feedback to the local community on not only environmental compliance and related 
issues but also the Water Recycling Business.  There have been special workshops 
held with the Community on the Water Recycling business. 



Q2(d)i_Water Business Risk Analysis.doc Page 3 of 8 

 
This Committee meets four times per annum and has access to an Independent 
Monitoring Committee for independent technical advice. 
 
For both the local and wider communities comprehensive information is provided on 
a website. (http://www.oricabotanytransformation.com/index.asp) 
 
Operations and Commercial Sales: 
 
The GTP commenced operation in 2006. The GTP is modern computer controlled 
plant with its own NATA accredited quality laboratory as well as extensive in line 
monitoring. Nominal capacity is 7.ML/d and there is provision for additions to 
increase capacity to in excess of 9.5ML/d.  
Sales have been progressively introduced to industrial customers and over 1000 ML 
of treated water has been sold.   
 

Risk Review 
 
 
Area Risk Controls 

Statutory requirements, 
including licences 

• Good track record 

• Training 

• Internal and external audits 

• Quality and discharge point 
testing regime 

• Orica SHEMS Procedures 

• Site and plant operating 
procedures 

• On line monitoring and 